Initial Environmental Examination

Document Stage: Updated
Project Number: 43253-025
December 2016

IND:  Karnataka Integrated Urban  Water
Management Investment Program — Tranche 1
(Byadgi Town Sewerage Subproject)

Package Number: 01BDGO1

Prepared by the Karnataka Urban Infrastructure Development and Finance Corporation,
Government of Karnataka for the Asian Development Bank.

This updated initial environmental examination report is a document of the borrower. The views
expressed herein do not necessarily represent those of ADB's Board of Directors, Management,
or staff, and may be preliminary in nature.

In preparing any country program or strategy, financing any project, or by making any
[...]
% Available at http://www.adb.org/sites/default/files/linked-documents/43253-024-earfab.pdf



11

A. Need for Infrastructure Improvement inByadgi

Existing Waste Water Collection and Treatment

15. There is no existing underground wastewater collection system and wastewater
treatment plant in Byadgi. The wastewater from most of the properties is connected to the storm
water drains and water bodies. The wastewater from the town ultimately reaches the stream
which is flowing on the north of the town. The projected wastewater flows generated in Byadgi
are 5.0 MLD and 6.7 MLD for the years 2031 and 2046 respectively. There are no wastewater
treatment facilities in Byadgi to treat wastewater generated from the town. It is noticed that, the
wastewater from the stream is being used for irrigation on the downstream of Byadgi.

Problems relating to the Existing Sewer Network

There is no Sewage collection and Treatment system.

Some of the houses are provided with individual septic tanks and there

are a few public toilets. Sewage flows into the septic tanks and its

supernatant overflows into the storm water drains.

Disposal of Domestic Sewage: In many parts of the city sewage,

sullage and storm water from residential area are presently discharged

into open drains / channels, which are in turn joins the water bodies,
ultimately polluting the fresh water bodies available within the city limits.

Individual Latrines: There are 6017 private latrines existing in the town.

There are no latrines in 1301 houses and the residents use public latrines

or defecate in the open. The effluent of septic tanks is flushed into the

open drains or low lying areas.

Areas with No Latrines. Many isolated small areas and some places in

major areas have no latrine facility and hence people are practicing open

defecation.

Public Latrines: There are 5 public latrines in the town. Number of seats

provided in these latrines is 25. Maintenance of public toilets is not

satisfactory. Water supply is not regular. Discharge from the toilet
sometimes flow in open drain.

Areas with no latrine: Isolated areas and some other areas in the town,

does not have any latrine, and so people answer the nature's call in the

open. Sewerage facility will have to bedesigned to take care of the Town
in the following aspects.

o To provide a lasting solution to the problem of effective handling of
sullage and sewage generated by implementing an underground
sewerage system for the areas duly considering the requirements
for the next 30 years.

o Providing the sewer network to carry anticipated flows in year
2046.
o Providing sewage treatment plant to take care of year 2046

demand and constructing it at suitable locations so that entire
sewage can be drained into the plants as far as possible by
gravity.
Treatment facilities:Byadgi Town does not have a sewerage system.
There are 6017 individual septic tanks with households. There is one
community toilet also with 25 seats. Sometimes the overflow from the
septic tank discharged in the drain.



12

B. Description of the Subproject

16. Following table provides the details of subproject components. The descriptions shown
in are based on the proposals at detailed design stage. The Comprehensive diagram for the
sewer network of the town is in Figure 2 and the Layout of the STP plant and flow diagram are

given as Figure 3 and 4 and the design of the septic tank is given in Figure 5.

Table 2A: Proposed Subproject Components

Infrastructure | Function Description Location
Sewer Collect 82. 2 km sewer network including | Sewers will be laid
network wastewater 2.9 km trunk main, underground along the
including from dwelling | 2.07 km sub main, and roads/streets within the
manholes a}nd units and 77.23 km lateral. Diameter wise road right of way.
house service | convey by details provided below: Sewer ne_twork will
connections gravity to the cover entire town.
STP for .
treatment RCC pipes
e 150mm dia - 2.56 km
e 200mmdia- 0.315 km
e 250mm dia - 0.24 km
e 300mm dia - 1.567 km
e 350mm dia- 0.614 km
e 400mm dia - 0.509 km
e 450mm dia - 0.349 km
e 600mm dia - 1.928 km
uPVC pipes
e 160mm dia- 70.986 km
e 200mm dia- 1.212 km
o 250mm dia- 1.912 km
¢ 3,202 manholes (Brick
masonry and RCC precast)
e 6,206 house service
connections
Terminal Collect 7 m internal diameter RCC well Terminal Wet well will
sewage sewage and is constructed. It is proposed to be constructed within
pumping pump to STP | install five pumps of 180 cum/hr the STP site,
station inlet
Sewage Treatment of | 5 MLD capacity Proposed STP site is
treatment plan | ~gjected Treatment process — SBR based | |ocated at
effluent to with the following units Teradahalliapproximatel
comply with ¢ Inlet chamber, y1.5 km in North west
disposal e Fine Screen Channel, direction of Byadgi.
standards e Grit Cha_lmber, , Presently site is vacant
e SBR units (SBR basin, ndi rrounded b
Decanting Device, aeration a : IS surrounded Dy
system, Return sludge and agricultural lands. No
excess sludge pumps, habitation/ sensitive




13

automation and control),
Disinfection unit,

sludge dewatering unit
Blower Room, DG Room
Laboratory

Admin Building,

areas nearby.

A natural nallah flows
near the STP site.
Presently all the
wastewater of town is
disposed into

thisnallah. Treatedwaste
waterfrom STP will be
disposed into this
nallah. Nallah starts
from Byadgi town and
flows till Homardi lake
covering a distance of
approximately 9.5 km.
The Nallah is almost dry
throughout the year
except in rainy season
and is adequate to carry
5 MLD capacities.

Diesel Provide 250 KVA capacity diesel Generator room will be

Generator alternative generator with a provision of 5m | constructed within the
power supply height emission stgck STP'sne, and will
for Generator room will be developed | provide power supply to

. as per the KSPCB CFE both sewage pumping
emergencies conditions station & STP.

Septic Tank On site Capacity of septic tank: 0.03 MLto | Proposed Septic
treatment of g%e_r t?Na dgsz'gn population of Tanksiteis situated
sewage in in vvar ' atAgasanahalli besides
areas not _ _ the existing public toilet,
feasible to Septic tank efflluen.t will be pagsed which is currently not in

through a gravity filter before it o
connect to use. Site is not a low

sewer system
& STP

being disposed into a drain.

lying/flood prone area.
Nearby house is 10 m
away from the site.

17. New Sewer Lines:Sewer laterals are proposed along all roads in the town in order to
capture thesewage flow from residential areas at different parts of the town connecting to
theproposed Sub-mains or Trunk sewers; so that all area in Byadgi town would becovered by
Sewerage system after the implementation of the project. Total 82.20 km of sewer line network

is proposed under this sub project.

18. Manholes: Manholes provide access to sewers for inspection and cleaning. Manholes
are located at every change of alignment, grade or diameter, at the head of all sewers and
branches and at every junction of two or more sewers. Spacing of manholes depends upon type
of sewer cleaning equipment’s viz., manually operated or by mechanical devices. On sewers,




14

the maximum distance between manholes should be 30 m. This is adopted in design of this sub
project. The total number of manholes proposed in this sub project is 3202.

19. Sewage Pumping Station:A terminal pumping station will be constructed at STP
premises. The sewage is collected from gravity trunk lines in the wet well and after
preliminaryscreeningsewage is pumped to the inlet of the sewage treatment plant for treatment.

20. STP:The population of Byadgi Town is expected to be close to 33,250 by 2016 which is
likely to grow to about 59,065 by 2046. The corresponding sewage flows expected will be
3.77MLD in year 2016 to 6.70 MLD in year 2046. The estimated average sewage flow for
Byadgi TMC for intermediate stage (2031) is 5.0 MLD. The treatment facility of 5.0 MLD is
required by 2031 and it is proposed to provide 5.0MLD treatment capacity for the Town. SBR
based STP is recommended since SBR technology requires comparatively much lower areas
with same efficient results as that of extended aeration. The main advantage of the SBR plant is
that the effluent shall be of high quality. STP is located at Teradahalli, ByadgiTaluka, Haveri
district. Presently area is open surrounded by agricultural land. One nallah is located near the
proposed STP land, into which treated wastewater will be disposed..

21. Disinfection of Treated Effluent: Treated sewage from Sequencing Batch Reactor
(SBR) Units shall be collected in a Chlorination Tank where disinfectant will be added at suitable
dosing rate for disinfection. Baffle walls shall be provided in the Tank to facilitate hydraulic
mixing of treated sewage. Adequate reaction time shall be provided to ensure proper
disinfection of treated sewage. Chlorinated effluent from Chlorination Tank shall be discharged
into the nearby Nallah (Natural drain) by RCC Channel / RCC Pipe through gravity

22. Sludge Dewatering: Excess Sludge from SBR Basins shall be withdrawn through
Sludge Withdrawal System and collected in the Sludge Sump. The sludge shall be then pumped
to Centrifuges for dewatering using positive displacement type Screw Pumps. Dewatering
Polyelectrolyte Dosing System comprising one Solution Preparation and One Solution Dosing
Tank equipped with slow speed Mixers and mechanically actuated diaphragm type Metering
Pumps shall be provided to dose Dewatering Polyelectrolyte Solution online.The dewatered
sludge in the form of wet cake from centrifuge shall be collected directly in a tractor trolley
placed below the decanter room, and will be transported to compost plant for drying. Dried
sludge is proposed to be blended in the compost plant of the Byadgi Municipality, and will be
further used as agriculture soil filler. The capacity of the compost plant is 2.5 MTD. The liquid
concentrate from centrifuge shall be collected in a concentrate tank and recirculated to the Inlet
Chamber of STP.

23. The major components of the STP are i)Inlet chamber, ii) Fine Screen Channel, iv) Grit
Chamber, iii) SBR units (SBR basin, Decanting Device, aeration system, Return sludge and
excess sludge pumps, automation and control), iv) Disinfection unit, sludge dewatering unit The
design details of these components as per DPR are given in the following Table 2. The designs
will be finalized by the DBO Contractor.

Table 3: Specifications of Major Components of STP

No. Process Qty Length (m) | Width (m) SWD (m) Free Board
Unit (m)

1 Stilling 1 1.5 1.5 2.0 0.50
Chamber

2 Fine Screen | 1 6.5 0.65 0.65 0.30
Channel,
Mechanical

3 Fine Screen | 1 6.5 0.65 0.65 0.30
Channel -




15

Manual

4 Grit 2 4.0 4.0 0.90 0.30
Chamber -
Mechanical

SBR Basin 2 26.50 13.25 6.50 0.50

[e2216)]

Chlorination | 1 10.0 6.00 4.00 0.50
Tank

7 Sludge 1 6.00 4.00 3.50 0.50
Pump

8 Centrate 1 3.00 3.00 3.00 0.50
Sump

Buildings

Length Width Height

Sl. No Buildings Qty. Remarks

HT
1 Substation 1 10.00 10.00 4.00

DG Set
2 House 1 10.00 5.00 6.00

SBR Air
Blower cum
Admin cum
MCC &
Control
Building

1 15.00 10.00 8.00 G+1

Chlorination
cum
Chlorine
Tonner

4 House 1 6.00 5.00 6.00
(Above
Chlorination

Tank)

Centrifuge

House 1 7.00 6.00 8.00 Stilt +1

Security

Cabin 1 3.00 3.00 3.00

24. Septic Tank: Agasanahalli Nagar area (Ward No.23) is not feasible to connect to the
main sewer network leading to STP because of its low laying terrain nature; therefore, it has to
be provided with independent treatment system like Septic Tank.The projected population of
Agasanahalli Nagar for the year 2046 is 275, and the expected sewage generation (assuming
water supply @ 135 Ipcd) @ 108 Ipcd is 0.03 ML. The septic tankwill bedesignedas per the
Indian Standard Code (IS Code) 2470, part 1. After treatment in the septic tank, the treated
effluent will be passed through a gravity filter for capturing the suspended solids and then it is
proposed to be discharge into the nearby nallah. As the design of septic tank is not yet initiated,
no details on the raw and/or treated sewage is not available. However it will be ensured that
adequate treatment is ensured in septic tank and then passing through the gravity filter so that
there is no negative effect on the environment or public health.

25. The accumulated septage / sludge from the septic tank will be collected once a year
using mobile sucker tankers, transported and discharged into the wet well in the STP complex.
It is proposed to empty the sludge into wet well over a period of 12 hours for dilution. In the wet



16

well it will mix with the raw sewage, and will be treated in the STP. The estimated quantity of
septage/sludge generated from the septic tank is 210 Kg per year (as per CPHEEO norms)

26. House Service Connections (HSC): It has been decided that the provision of house
service connections needs to be done by the ULB. The number of household estimated through
population project at the time of implementation of this subproject (2016) is 6206, and hence
provision given for 6206 HSCs. The house service connection pipe line will be laid upto the
edge of the property boundary.



&~

——
",
i

A
%,

&

e

i
i
§

AN AT
o
&
s 2T

wa
— e
-3
-3

5
0

R e e L L
L

Pouzzesd Gaeer N
_—
— v

Loost

.—”'"
—
/' 3
i
L}
L]
i
i
i
3
\
1
|
\
-
e
-
——
o
) ——— e A

A
|
|
¥y 1l
|
o
X
.

f - L
-
= —y
¥
&
N
™~
-
-
-~
-
]
1
1]
Firlo o wbamad
1

\\
\ N -
\ Y &
- LU ()
L i % {
J::" \ J v = T
i X -
SRy £ \ f i
: A laer 5 .
| L8 fH : s
F L g -
| ) i i R
&
v,
7
-
o
3
T
3 r.“ Kerastaks Uriam nfrmsrachee
g \\ ____ Devel & Fmmce C
. - —
3 Serviad Srredar
’ P
(%D%% i; 15 i, b W 1o e
A1 pewdo 308 T e, bob.
K3 Tolbyrors 1" #1084 136 30 1 e id
—p—h
2 [P

mopratyn ol DPR's b gravaron af Me) wasr ragpy ek
Araemage Belne 13 aave G6 cete LI avaal

13 Diwvaegers 21 Rioibesor s el 15 2yeda sode KRV

Gk

Haze Map Shawing Prapassd Sewerage Neswark
Frowe Byadag: Toun Muritipad Criani)

Dot m  Jowoss: i
Eed - A o
Gun? e 3 )

MOPLGRT 3TF
OORTIOr

m%
a7

Figure 2: The Comprehensive Plan of Sewerage System in Byadgi City



18

c
0
]

©

(8]

(o}
—
[~
T
w




Proposed STP location Byadgi Proposed Septic Tank Site

Trunk sewerage main root Septic Tank Site rroundings

Demarcation of land through display board Agricultural land nearby the proposed STP location

Figure 3: Location of the Sub Project Components

19



1 9 T 5919

fmmx.:s
v
WFH 0D - — - m"-s“ 000 - -
I”iﬁ"ﬁw‘a'o'{ )
NEY
STILLING FINE SCREEN GRIT CHAMBER
CHAMBER
w £03.360
lmou SAS PLNFS i It y 598.300
8 LM SUE.000 g
1oL £93.306 |
v o
wria, 58300 a - gFGL %9300
TR Fo
SLUDGE SUMP CENTRIFUGE HOUSE

10550000
| A

CENTRATE TANK

CENTRATE TO STILNG CHAMBER

[ 70 st
g AL SN | T V- s
_yEw 595,208
- WL SasEn
| WL S93255
——-'E_ AL 253565 1
w 10T 585,355 PAS ! !5‘\‘-
9 YOC 350,005
SBR BASINS CHLORINATION TANK

A -

") Tl
DR
&) AL

FINGHD GREMD LEWTL

« TOF WATEM LEVEL

BOTTOM WATER LNVl

R ssess

—

NALLAH

TG 253,000

Figure 4: Hydraulic / Process Flow Diagram of 5 MLD STP plant at Byadgi

Chent

r’m T N
B30 | Desvloponent & Fins Cory
Tecanca Cormdlent; PR
CRU o pmemmnes

gﬁim .)L;U Ve s + W0 J000, TUUL A TA0H

Frogest

Preperstve of DPR'S e provnson of 2427 water wpply sl
wewerigpey fxslien b coves the cotre LLS zrex of

1) Duvrtgrre 24 Ranebecnsr and 31 Byukgi ender KILWMIP

Crowng Tt

TMIDSTATRALE DIRATVINT LAV
TRTHALLK FLOW DOGRAY
BASED CIN ST TECHNOLOGY AT MY ATGE TV

...... T :

[ [ Hgpeewd
Date: ALY=30 IDUIC: (ot

3 WL
9N LT L DPR MDD 2 rTon

20



127.04

98 | 8-

L7138 N3I3EO 30 W 06

10 M WIDE GREEN BELT

5 MWIDE ROAD

S e LAY OUT

SAELD CAFALTTY 57T AT Y Anai

- —

A5

T« MY MR
norruear sy
2T

R LAEMLTT A

I

RO TTX (] e

aﬁ

SRV RALEINU Y

AARAIANELEN

El

WML D

Ml A

|

AR

T S Sy ST )
3 8 T
. R =i
[ uiguu.ng l: »
Lo
TELS08 VAP KA ey n
R T T Ty o
W, | R e e s El
AL St :
% R
o TR Q
i as s ey
A —— et
A b L - —
: r
| P DT SIS TR
| n»nnnms‘.};‘l}}r——-f
ol e —
AL TN e
T L) .
R . LT o .
A N
" 11l .
' | e / " -
W N T e W